Bioresource Technology 200 (2016) 420-425

journal homepage: www.elsevier.com/locate/biortech

Contents lists available at ScienceDirect

Bioresource Technology

-

BIORESOURCE
TECHNOLOGY

Evaluation of energy-distribution of a hybrid microbial fuel
cell-membrane bioreactor (MFC-MBR) for cost-effective

wastewater treatment

@ CrossMark

Jie Wang *"*, Fanghua Bi*”, Huu-Hao Ngo ¢, Wenshan Guo ¢, Hui Jia® Hongwei Zhang?, Xinbo Zhang ¢

AState Key Laboratory of Seperation Membranes and Membrane Processes, Tianjin Polytechnic University, Tianjin 300387, China

bSchool of Environmental and Chemical Engineering, Tianjin Polytechnic University, Tianjin 300387, China

¢ Centre for Technology in Water and Wastewater, School of Civil and Environmental Engineering, University of Technology Sydney, Sydney, NSW 2007, Australia
[...]
tents of protein and carbohydrate both decreased effectively in
the MFC-MBR through TMP and FTIR analysis. It elucidated that
the appended electric field could effectively reduce the deposition
rate of foulants, while the components of foulants on two fouled
membranes were almost the same except for a slight difference
of carbohydrate.

Thus, the components of SMP and EPS in mixed liquor of two
bioreactors were also investigated so as to reveal the causes of
membrane fouling mitigation resulting from electric field. Obvi-
ously, a quite lower SMP/EPS ratio in mixed liquor and a relatively
higher SMP/EPS ratio in cake layer were observed (Fig. S2), which
indicated that SMP was a more crucial factor for sludge cake for-
mation and leading to severe membrane fouling compared with
EPS. Furthermore, although similar protein concentrations are pre-
sented in the mixed liquors of two systems, the concentration of
SMP in mixed liquor of MFC-MBR decreased by 21.14% due to
the application of electric field, especially for carbohydrate. A rela-
tively higher SMP,/SMP, ratio of 1.011 was observed. It has been
reported that the metabolism activity of microorganisms could
be enhanced by the electric field (Bani-melhem and
Elektorowicz, 2010) and carbohydrate can be utilized as carbon
and energy sources by bacteria with substrate shortage (Sheng
et al., 2010). Therefore, the decrease of SMP, in the mixed liquor
resulted in the decrease of carbohydrate in the cake layer of EMBR
system. For EPS, it could be reduced by 12.28% with the equipped
electric field. Unlike SMP, both EPS;, and EPS. decreased and no sta-
tistical difference in EPS,/EPS. ratio of the mixed liquor was
observed between two systems. Similarly, the decrease of EPS. in
the mixed liquor led to the decrease of carbohydrate in the cake
layer. However, the same concentrations of EPS, between two
fouled membranes could partly be attributed to the secretion of
the microorganisms attaching on the membrane surface.

The zeta potential of sludge in aeration tank of MFC-MBR and
CMBR averaged at —18.2 and —22.8, respectively, confirming the
theory that zeta potential mainly results from the change of EPS
concentration, and they are in inverse proportion (Meng et al.,
2006b). According to the Derjaguin, Landau, Verwey and Overbeek
(DLVO) theory (Azeredo et al., 1999), sludge suspension with low
zeta potential (absolute value) has a strong aggregation tendency.
Fig. 3 delineates the PSD measurement carried out at the end of
operation. It could be observed that a slight shift to large flocs com-
pared with the CMBR. Furthermore, the particles having a size



424 J. Wang et al. /Bioresource Technology 200 (2016) 420-425

Table 1

The microbial products of mixed liquor and cake sludge in two systems.?
Items CMBR MFC-MBR

Mixed liquor Cake layer Mixed liquor Cake layer

SMP (mg gutss) 20.15+2.34 127.53 £8.26 15.89 +2.27 111.90 £ 9.26
SMP,, 8.11+1.17 59.43 +4.13 7.98+1.20 59.58 +5.32
SMP. 12.04 +1.26 68.10 + 4.66 7.89+1.18 52.32+4.11
SMP,/SMP. 0.674 £ 0.034 0.869 + 0.058 1.011 £ 0.050 1.146 £ 0.082
EPS(mg gwlss) 83.82 +6.58 107.06 + 6.67 73.53 £5.67 102.11 £6.31
EPS, 63.27 +4.86 69.93 +4.39 55.46 +3.26 69.22 +4.79
EPS, 20.55+2.61 37.13+2.45 18.07 £2.55 32.89+2.03
EPS,,/EPS. 3.088 £0.142 1.883 +0.094 3.069 £0.112 2.105 £0.128
Zeta potential (mV) 228+04 - 18.2+03 -

2 Values within the table denote averages + standard deviations.

Volume (%)

50 100
Partical Size (pm)

1 10

Fig. 3. The size distributions of aerobic activated sludge flocs in the CMBR and
MFC-MBR (the area of shadow zone indicates the difference value that the particles
having a size smaller than 50 pm between two systems).

smaller than 50 pm were significantly reduced by 37.4%, leading to
greater specific and cake resistance (Bai and Leow, 2002). These
results clearly showed that the applied electric field played a cru-
cial role to enhance sludge aggregation.

Three-dimensional EEM fluorescence spectra were adopted to
compare the components of SMP and EPS in oxic bioreactors of
two systems (Fig. S3). Four main peaks could be identified for
SMP from Fig. S3. The peaks located at excitation/emission

(Ex/Em) 230/340 nm, 235/385 nm, 275/330 nm and 350/410 nm
were described as simple aromatic proteins (peak A), fulvic acid-
like materials (peak B), soluble microbial byproduct-like material
(peak C) and humic acid-like organics (peak D), respectively
(Wen et al., 2003). The fluorescent intensities of four peaks, espe-
cially for fulvic acid-like materials (peak B) and humic acid-like
organics (peak D) in SMP were significantly weakened after
appending electric field. For EPS, three peaks (A, C and D) could
be observed, and all of them were weaker in MFC-MBR compared
with those in CMBR. Particularly, the humic acid-like organics
(peak D) were reduced significantly. Furthermore, the location of
the peak D of EPS demonstrated a blue-shift, indicating the large
molecules in humic acid-like organics were broken into smaller
fragments under the metabolism of modified activated sludge.
Therefore, the protein, carbohydrate and humic acid-like organics
of SMP and EPS were significantly decreased simultaneously,
resulting in the lower deposition rate of foulants and membrane
fouling mitigation (Fig. 4).

3.3. Mass balances of COD in the EMBR

The mass balances of COD were analyzed to further insight into
the allocations of energy in the whole hybrid system. And the pro-
cedures for all calculations were listed in the Supplementary doc-
ument. Raw water with 620+ 45 mgL~! COD was fed into the
anoxic tank. The TCOD in the influent was 11,160 mgd~" based
on calculation (with permeate flux 7.5 L m~2 h™!). After anaerobic
digestion, 287 +23 mgL ! COD was left in the supernatant, and
the average COD removal efficiency for the anoxic reactor was
53.71%. The average COD removal capacity was then calculated
to be 5994 mg d~!, most of which flowed into oxic tank except s
small part flowed into the MFC. The COD in the effluent was
38+6mglL!, indicating the non-degraded COD was about

COD consumption in general

Anoxic
tank

OD in the influen
(11160mg/d)

anacrobic process

) \ Metabolism
(5994mg/d)

Electricity generation
(565mg/d) (53mg/d)

COD in the effluent
F (684mg/d)

Metabolism
(3864mg/d)

Fig. 4. Mass balances of COD in the MFC-MBR.



J. Wang et al. /Bioresource Technology 200 (2016) 420-425 425

684 mgd-'. The average COD removal capacity was about
4482 mg d~! in the oxic tank and MFC, containing aerobic diges-
tion (3864 mg d ') in oxic tank, anaerobic digestion (565 mgd!)
as well as electricity generation process in MFC (53 mg d™1). Thus,
it could be inferred that only about 0.5% energy of the sewage in
the whole system turned to be electricity. Though a small propor-
tion of COD consumption was related to electricity process, the
electric field played a significant role on the membrane fouling
mitigation. This hybrid system showed great feasibility without
additional consumption but extracting energy from waste water
and significantly enhancing the membrane filterability.

4. Conclusion

In this study, cost-effective materials were adopted for a hybrid
MFC-MBR system. With the supernatant from anoxic reactor as
feed to the membrane-less MFC, the electric field intensity could
reach to 0.114V cm™! after it was appended to the MBR. Mem-
brane fouling mitigation could be observed in the hybrid system
by reducing the deposition rate of foulants. SMP and EPS were sig-
nificantly decreased simultaneously. The applied electric field
played a crucial role to enhance sludge aggregation. This hybrid
system showed great feasibility without additional consumption
but extracting energy from waste water and significantly enhanc-
ing the membrane filterability.

Acknowledgements

This study was financially supported by the National Natural
Science Foundation of China (No. 51578375, 51378349), China
Postdoctoral Science Foundation (2013M541184), and Program
for Changjiang Scholars and Innovative Research Team in Univer-
sity of Ministry of Education of China (Grand No. IRT13084).

Appendix A. Supplementary data

Supplementary data associated with this article can be found, in
the online version, at http://dx.doi.org/10.1016/j.biortech.2015.10.
042.

References

Akamatsu, K., Lu, W., Sugawara, T., Nakao, S.-I, 2010. Development of a novel
fouling suppression system in membrane bioreactors using an intermittent
electric field. Water Res. 44, 825-830.

APHA, 1998. Standard Methods for the Examination of Water and Wastewater.
American Public Health Association, Washington, DC.

Azeredo, ]., Visser, J., Oliveira, R, 1999. Exopolymers in bacterial adhesion:
interpretation in terms of DLVO and XDLVO theories. Colloids Surf. B 14, 141-
148.

Bai, R., Leow, H.F., 2002. Microfiltration of activated sludge wastewater-the effect of
system operation parameters. Sep. Purif. Technol. 29, 189-198.

Bani-melhem, K., Elektorowicz, M., 2010. Development of a novel submerged
membrane electro-bioreactor (SMEBR): performance for fouling reduction.
Environ. Sci. Technol. 44, 3298-3304.

Chang, G.R, Liu, J.C,, Lee, DJ., 2001. Co-conditioning and dewatering of chemical
sludge and waste activated sludge. Water Res. 35, 786-794.

Comerton, A.M., Andrews, R.C., Bagley, D.M., 2005. Evaluation of an MBR-RO system
to produce high quality reuse water: microbial control, DBP formation and
nitrate. Water Res. 39, 3982-3990.

Duan, L., Song, Y.H., Yu, H.B., Xia, S.Q., Hermanowicz, S.W., 2014. The effect of solids
retention times on the characterization of extracellular polymeric substances
and soluble microbial products in a submerged membrane bioreactor.
Bioresour. Technol. 163, 395-398.

Fan, Y.Z., Hu, H.Q., Liu, H., 2007. Enhanced coulombic efficiency and power density
of air-cathode microbial fuel cells with an improved cell configuration. J. Power
Sources 171, 348-354.

Hong, H.C., Zhang, M.]., He, Y.M.,, Chen, ].R., Lin, HJ., 2014. Fouling mechanisms of gel
layer in a submerged membrane bioreactor. Bioresour. Technol. 166, 295-302.

Ji,J., Qiu, J.P., Wong, F.S., Li, Y.Z., 2008. Enhancement of filterability in MBR achieved
by improvement of supernatant and floc characteristics via filter aids addition.
Water Res. 42, 3611-3622.

Kim, S., Jang, N., 2006. The effect of calcium on the membrane biofouling in the
membrane bioreactor (MBR). Water Res. 40 (14), 2756-2764.

Liu, H., Cheng, S.A., Huang, L.P., Logan, B.E., 2008. Scale-up of membrane-free single-
chamber microbial fuel cells. J. Power Sources 179, 274-279.

Liu, L.F,, Liuy, J.D., Gao, B, Yang, F.L., 2012. Minute electric field reduced membrane
fouling and improved performance of membrane bioreactor. Sep. Purif. Technol.
86, 106-112.

Long, G.Y., Zhu, P.T.,, Shen, Y., Tong, M.P., 2009. Influence of extracellular polymeric
substances (EPS) on deposition kinetics of bacteria. Environ. Sci. Technol. 43,
2308-2314.

Meng, F.G., Zhang, H.M., Yang, F.L, Li, Y.S., Xiao, ].N., Zhang, X.W., 2006a. Effect of
filamentous bacteria on membrane fouling in submerged membrane bioreactor.
J. Membr. Sci. 272, 161-168.

Meng, F.G., Zhang, H.M., Yang, F.L, Zhang, S.T., Li, Y.S., Zhang, X.W., 2006b.
Identification of activated sludge properties affecting membrane fouling in
submerged membrane bioreactors. Sep. Purif. Technol. 51, 95-103.

Min, B., Kim, J., Oh, S., Regan, J.M., Logan, B.E., 2005. Electricity generation from
swine wastewater using microbial fuel cell. Water Res. 39, 4961-4968.

Sarkar, B., Pal, S., Ghosh, T.B., De, S., Das, G.S., 2008. A study of electric field
enhanced ultrafiltration of synthetic fruit juice and optical quantification of gel
deposition. J. Membr. Sci. 311, 112-120.

Sheng, G.P., Yu, H.Q, Li, X.Y., 2010. Extracellular polymeric substances (EPS) of
microbial aggregates in biological wastewater treatment systems: a review.
Biotechnol. Adv. 28, 882-894.

Su, X.Y., Tian, Y., Sun, Z.C., Lu, Y.B., Li, Z.P., 2013. Performance of a combined system
of microbial fuel cell and membrane bioreactor: wastewater treatment, sludge
reduction, energy recovery and membrane fouling. Biosens. Bioelectron. 49, 92—
98.

Tian, Y., Ji, C., Wang, K., Le-Clech, P., 2014. Assessment of an anaerobic membrane
bio-electrochemical reactor (AnMBER) for wastewater treatment and energy
recovery. J. Membr. Sci. 450, 242-248.

Tian, Y., Li, H,, Li, X.Y., Su, X.Y., Ly, Y.B., Zuo, W., Zhang, J., 2015. In-situ integration of
microbial fuel cell with hollow-fiber membrane bioreactor for wastewater
treatment and membrane fouling mitigation. Biosens. Bioelectron. 64, 189-195.

Tran, T., Bolto, B., Gray, S., Hoang, M., Ostarcevic, E., 2007. An autopsy study of a
fouled reverse osmosis membrane element used in a brackish water treatment
plant. Water Res. 41, 3915-3923.

Wang, J., Zheng, Y.W,, Jia, H., Zhang, H.W., 2013. In situ investigation of processing
property in combination with integration of microbial fuel cell and tubular
membrane bioreactor. Bioresour. Technol. 149, 163-168.

Wen, C., Paul, W., Jerry, A.L., Karl, B., 2003. Fluorescence excitation-emission matrix
regional integration to quantity spectra for dissolved organic matter. Environ.
Sci. Technol. 37, 5701-5710.

Yu, H.Y,, Lin, H.J., Zhang, M.J., Hong, Y.M., Wang, F.Y., Zhao, L.H., 2014. Membrane
fouling in a submerged membrane bioreactor with focus on surface properties
and interactions of cake sludge and bulk sludge. Bioresour. Technol. 169, 213-
219.


http://dx.doi.org/10.1016/j.biortech.2015.10.042
http://dx.doi.org/10.1016/j.biortech.2015.10.042
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0005
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0005
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0005
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0010
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0010
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0015
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0015
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0015
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0020
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0020
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0025
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0025
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0025
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0030
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0030
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0035
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0035
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0035
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0040
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0040
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0040
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0040
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0045
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0045
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0045
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0050
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0050
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0055
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0055
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0055
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0060
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0060
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0065
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0065
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0070
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0070
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0070
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0075
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0075
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0075
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0080
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0080
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0080
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0085
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0085
http://refhub.elsevier.com/S0960-8524(15)01445-5/h0085